United States Office of Water October 1980
Environmental Protection Washington DC 20460
Agency

Water

SEPA  Decision-Makers’ Guide
in Water Supply Management




HD
ik 600R80112

LAY D32

Region It Library

1al Protection Agency
FINAL REPORT Eadronnes

DECISION-MAKERS’ GUIDE
IN
WATER SUPPLY MANAGEMENT

PREPARED BY

CULP/WESNER/CULP — CLEAN WATER CONSULTANTS
BOX 40, EL DORADO HILLS, CA 95630

PROJECT OFFICER
HUGH HANSON :
U.S. ENVIRONMENTAL PROTECTION AGENCY
WASHINGTON, D.C. 20460

November, 1979



ACKNOWLEDGMENT & DISCLAIMER

This guide was prepared by Culp/Wesner/Culp, Clean Water Consultants (CWC),
of El1 Dorado Hills, California, with Dr. William F. Owen and Justine A. Faisst as
authors and Russell L. Culp as editor. All work was done under contract to the
[...]
dures, interpretation of results, process control, etc.

12-5



PART i1



PART III

FINANCE

The cost of providing potable water is one of the most important aspects of
water utility management. Without adequate financing, water systems cannot pro-
vide the service the public expects. Sufficient funds must be provided for needed
new construction projects as well as for operation and maintenance of existing
facilities. In addition, financial reserves must be established to meet emergency
0&M needs and to offset depreciation of the water system.

Water system costs are reglonally and site specific, and are unique for each
utility. Long term capital expenditures and annual O&M costs must be balanced by
revenues. Estimates of cash flow requirements should be made every five years and
updated semi-annually.

This section of the Decision Maker's Guide summarizes cost considerations
and information for all major water system expenditures. Capital costs are pre-
sented to show the magnitude of investments required to build various facilities
needed for water production and delivery.

Also discussed are various means for financing projects and O&M by user

charges. References are cited at the end of each section to provide additional
information on budgeting and financial assessments.

III-1



PART III

FINANCE
13, COSTS
| — ; -
CAPITAL EXPENDITURES - P, 1 ANNUAL COSTS — P, 8 | |  RECOMMENDED

'REFERENCES ~ P, 16

.14, INCOME
l 1 ] . N | _ 1
|REVENUE REQUIREMENTS - P. 1 SOURCES OF RECOMMENDED
REVENUE - P. 2 REFERENCES ~ P. .
15. FINANCING CAPITAL COSTS
1 1 1
BONDS— P, 2 | [ GRANTS&LOANS-P. 2 REVENUE RESERVES - P. 4
' T ' I 1
STOCK SALES - P. 4. BANK LOANS - P, 4 | |RECOMMENDED REFERENCES - P. 4

III-2



PART 11l - FINANCE

PAGES
SECTION 13- COSTS
Capital Expenditures 1
Supply 2
Water Treatment 4
Waste Handling and Disposal 5
Distribution and Storage 6
Metering 7
‘Fire Protection 8
Administrative and O&M Facilities 8
Annual Costs 8
Water Treatment 10
Waste Handling and Disposal 10
Supply, Distribution, Storage,

and Metering 10
Monitoring and Surveillance 15

References 16

S1S03

10



1.

2.
3.

4.

3.

6.

7.

8.

9.

10.

11.

12.

13.

SECTION 13

- COSTS

‘What are the ma jor items of capital expenditure for water systems? (See

page 13-1)
What variables affect water system costs? (See page 13-2)
What variables affect water use? (See pages 13-2 and 13-5)

What factors affect the design of water supply works, treatment plants.
pumps, distribution mains, and storage structures? (See page 13-2)

What are some typical capital costs for water systems of various
capacities? (See Table 13-1)

What options are there regarding source of water supply? (See page13-2
and 13-4)

What factors affent the type and extent of water treatment required?
(See page 13-4) ‘

What water treatment processes are in common usage? (See pages 13-4 and 13-5)

What can be done with wastes produced during water purification? (See
page 13-5)

What factors affect distribution, storage, and pumping costs? (See
page 13-6)

What are the major items of annual cost in the operation and
maintenance (0&M) of water systems? (See page 13-11)

Roughly, what are typical O0&M costs? (See pages 13-11 thru 13-5)

What ?re apprbximate costs for monitoring and surveillance? (See pages
13-15)

CAPITAL EXPENDITURES

The major areas of capital investment in a water supply system are:

Supply or source development and transmission

Water treatment and wastes disposal

Distribution

Storage

Metering

Fire protection

Administrative and Operation and Maintenance (0&M) facilities

1321



The actual capital investment needed for any community is specific for the
water system in question. Some of the primary variables which influence capital
costs are: .system size and geographic locations, type of service whether domes-
tic, commercial, or industrial, characteristics of the system design, labor
costs, availability of materials, and climatic and seasonal factors. Investment
costs are quite variable among water systems; nevertheless, a general feeling for
the relative contribution from major system components can be obtained from a
summary of typical capital cost estimates. Such information is helpful for water
supply management. Accordingly, this sub-section presents rough estimates of
costs for major system components of a water utility.

All -costs are related to design capacity of the system rather than to popu-
lation served because per capita water use varies widely between humid areas with
high annual rainfall and arid areas, and with industrial water requirements of
different communities. The basis for capital cost estimates are included in
Appendix D.

A summary of approximate capital costs for major components of a water
supply system 1is contained in Table 13-1. Costs vary widely and are system
specific. A description of each follows. -All costs ued in this report are derived
from an EPA Interim Report titled, "Estimating Costs As A Function of Size &
Treatment Efficiency”, as referenced at the end of this Section.

Supply

Conventional water supplies are normally obtained from wells, springs,
impounding reservoirs, natural lakes, rivers, and streams, or a combination of
these sources. The construction costs for developing each of these sources varies
onsiderably. Water may also be purchased wholesale from another water purveyor.

Many cities in the United States, especially small cities, are served by
groundwater (wells), and there are a large number of systems utilizing surface
water supplies. Groundwater supplies may require less extensive treatment than
surface waters.

° Wells - The construction cost of well water supplies varies with local
conditions, such as depth, capacity, drilling conditions, distance
between wells, and other characteristics; the single most important
factor affecting the cost is the capacity of the system. The number of
wells needed 1s another factor. The average cost of construction
includes the wells, well houses, power supply, pumping, electrical
equipment and controls, and collecting lines. For costs presented here,
the pumps are assumed to be capable of 1lifting water to the surface
with excess pressure of approximately 100 feet. Roughly, the capital
expenditure for developing a well supply ranges from $0.10 to $0.80 per
gpd (gallon per day) design capacity.

o Stream or lake intake — A water supply developed from a natural lake,
river or stream must be adequate to supply the maximum daily demand.
The estimated construction cost which follows includes the intake
structure piping, pumping to supply design capacity with 100 feet rated

13-2



TABLE 13-1. SUMMARY OF ROUGH CAPITAL COSTS FOR VARIOUS SIZE
o WATER SYSTEMS* (In Thousands of Dollars)

SystemAsize

Capacity, mgd (million 0.1 , 1 10 100
gallons per day)
(Costs in thousands of dollars)
Supply
Wells , $ 8 § 140 $1,010. $10,100
Stream or Lake Intake 160 . 180 950 7,890 .
Reservoirs -— 2,000 2,800 16,000
Treatment g
Chlorination 6 6 37 180
Filtration/Chlorination 88 652 2,170 9,690
Sed./Filt./Chlorination ,
134 . 845 3,100 17,400
Wastes Disposal
Centrifuge/Haul -§ 297 414 1,360
Thicken/Vacuum Filter/Haul C - 291 502 1,710
Drying Beds/Haul 28 71 481 -
Liquid Hauling 69 142 647 . -
Transmission Varies widely with location
Distribution :
Pumping 150 270 1,030 6,390
Mains Varies widely with location A
Storage 40 90 - 440 3,540
Admin., Lab. & Maintenance :
Facilities - 40 150 - 500

*The text includes a description of equipment and assumptions for each
alternative. See reference at end of this section for source of estimates.

§Dashes denote conditions outside typical range of application.

13-3 ’



discharge pressure, power supply, controls and other appurtenances. It
ranges $0.80 to $1.60 per gpd design capacity.

° Impounding reservoirs - Damming of an intermittent or continuously
flowing stream or river is a common method of storing water for use
during seasonal low flow periods. The storage capacity must be adequate
to meet average requirements thorughout the year with some safety
factor. The construction cost of an impounding reservoir will be
affected by local conditions, most importantly, capacity, topography,
geology, stream flow characteristics, construction materials available,
etc. The total cost of construction includes construction of the dam,
spillway, intake tower and piping, cleaning and grubbing, fences,
roads, and other necessary appurtenances. This cost varies from $0.16
to $2.00 per gpd (gallon per day).design capacity.

° Water Purchase - In some situations it may be advantageous to purchase
water from another system on a wholesale basis.

Water Treatment

The need for water treatment facilities depends on the quality of the raw
water. In general, surface waters cannot be used for a potable supply without
treatment. As a minimum, treatment of surface water would consist of turbidity
removal and disinfection. In other situations, the water may require more exten-
sive treatment for removal of hardness, tastes, odors, color, and organic and
inorganic contaminants.

Generally, groundwater sources are more constant in quality and require less
treatment than surface water supplies. In many situations, groundwater may only
require simple disinfection to render it potable. However, it may contain
undesirable levels of substances such as flouride, nitrates, organic contami-
nants, total dissolved solids (TDS), iron, manganese, hydrogen sulfide, and car-
bon dioxide. When any of these contaminants are present in sufficlent
concentrations, treatment must be provided for their removal.

There are many other combinations and alternative processes which can also
be used to treat a water supply. Cost curves for 30 unit processes applicable to
contaminant removal are contained in an interim report prepared for EPA, entitled
"Estimating Costs for Water Treatment as a Function of Size and. Treatment
Efficiency”, August, 1978, EPA~600/2-78~182. (The final report contains costs for
99 unit processes). This reference is useful for comparing costs of alternative
processes and process trains in preliminary planning. It is available from the
EPA, MERL, Cincinnati, Ohio 45268. :

Basic Treatment Alternatives--
Examples of basic treatment systems which are commonly used in municipal
water practice industry include:

° Chlorination - Simple disinfection by chlorination is considered to be
a minimal treatment system for both ground and surface water supplies.
Chlorine may be applied to water in one of these forms: as elemental
chlorine (chlorine gas), as hypochlorite salts, or as chlorine dioxide.

13-k



Gaseous chlorine was employed for this analysis and installed costs
ranged from $0.002 to $0.06 per gpd (gallon per day) of capacity.

° Filtration/Chlorination - Direct filtration (with chemical filter aids)
followed by chlorination may be an acceptable treatment. scheme for
water supplies with low turbidity and low suspended solids concentra-
tions. For 0.1 mgd, the cost given below is for a complete pressure
filter plant, including filter vessels, mixed media, piping, valves,
controls, electrical system, backwash system, surface wash system,
‘chemical feed systems (alum, polymer, and chlorine), raw water pumps
(no intake structure), one-hour detention pre-filter contact basin,
backwash/clearwell storage basin, building, and other ancillary items
required for a complete and operable installation. For plants with a
capacity of 1 mgd or greater, the costs for conventional gravity filter
facilities are used. These include chemical feed systems (for alum,
polymer, and chlorine), rapid mix, flocculation gravity filter struc-
ture, filter media, hydraulic surface wash system, backwash pumping
facilities, wash water surge basins, in-plant pumping, and clearwell
storage. Costs range from $0.10 to $0.88 per gpd of capacity.

° Sedimentation/Filtration/Chlorination - In estimating costs for plants
under 1 mgd, the cost of a package plant is assumed, and for flows of 1
mgd and greater, conventional unit process costs are used. Package
treatment plants include coagulation, flocculation, sedimentation, fil-
tration, and chlorination all within factory preassembled units for
field assembled modules. Conventional treatment includes the same
process but in custom—designed units. The capital investment for this
type of treatment ranges for $0.17 to $1.34 per gpd of capacity.

Waste Handling and Disposal

There are several methods of waste handling and disposal which can be used
by a water utility. No specific method is most economical for all wastes since
the properties and quantity of waste solids are a function of the quality of the
water and of the chemicals added in water treatment. Very often, the selection of
an economical waste disposal method will depend on the solids concentration of
the waste material. Although there are other waste disposal alternatives, simpli-
fied cost estimates are presented for the following practices:

Centrifugation and sludge hauling

Gravity thickening, vacuum filtration, and sludge hauling
Sand drying beds and sludge hauling

Liquid sludge haulihg

Discharge to sanitary sewers

Dewatering and Sludge Hauling-- ,

Mechanical dewatering by vacuum filtration or centrifugation is one possible
method of handling water treatment wastes. For most small communities, high costs
for equipment, operation and maintenance, and disposal of dewatered waste solids
makes this alternative economically impractical. Total investment costs may range
from $10,000 to $300,000 per mgd of plant capacity.

13-5



Sand drying beds and lagoons are more common methods of treating water
treatment plant wastes, particularly in small communities. In areas where ample.
land is available at a relatively low cost (which is often the case near small
treatment plants) natural drying can be very economical. Typical investment costs
will range from $50,000 to $300,000 per mgd of plant capacity. Also, O&M costs
for drying beds and lagoons are much less than for mechanical dewatering.

A haul distance of 20 miles one-way has been assumed for all cases and land‘
-costs are not included. .

Liquid Sludge Hauling--

In some cases, it may be more economical to haul treatment wastes directly
to a landfill or to a land appplication site as a liquid rather than following
dewatering. The summary in Table 13.-1 includes the capital cost in facilities
for hauling 1iquid sludge 20 miles one way. '

Discharge to Sanitary Sewer--

A popular method for disposal of -water treatment plant wastes 1s the dis-
charge to a sewage treatment facility via sanitary sewers. Although this method
of disposal. is particularly inexpensive, it may not always be feasible. In some
cases, the wastewater treatment facilities may not be able to effectively treat
water treatment plant wastes due to the increase in solids and volume contributed
by the water utility. In this situation, the solids must be processed at the
water treatment plant and disposed elsewhere. Capital costs are not shown for
this alternative, although they are low. See reference at the end of this
section. :

Hazardous Materials—-

Water treatment plant wastes containing arsenic, fluoride, or radiological
‘wastes are considered hazardous materials and require special consideration for
disposal. The Resources Conservation and Recovery Act (RCRA) regulates the dispo-
sal of these hazardous materials.

Distribution and Storage

Pumping Stations—- :

’ If the source of supply is not at an elevation adequate for gravity flow to
the point of use, it is necessary to provide pumping. Pumping facilities may be
located at the well; at an intake or pumping station in a lake, river, or stream;
or along a pipeline between the source and the point of use.

Pumping station cost estimates which follow are for facilities located along
a pipeline where heads of 100 to 240 feet may be required. Total pumping station
costs are dependent upon pump capacities, energy losses, number of stations, and
the estimated cost of each station.

Many factors are considered in preparing detailed ‘cost estimates for pumping
stations, including capacity, pumping head, source of power, necessary reliabil-
ity, type of service, degree of 1nstrumentation and control, aesthetic considera-
tions, noise levels and others. Such factors are reflected to varying degrees in
the average costs which range from $0.06 to $1.50 per gpd (gallon per day) of
plant capacity. The estimated costs shown are for a complete pumping station,

13-6



including the structure, pumping equipment, piping, electrical equipment and con-
trols, surge protection facilities, and all other appurtenance for a complete
installation. The costs presented are applicable for pumping stations built as
separate structures, with heating and electrical systems. and piping separate from
other area facilities.

Distribution Mains--

There are numerous pipe sizes, materials and methods of operation which must
be evaluated before pipelines can be designed. These factors along with local
conditions such as excavation conditions and depth of cover influence transmis-
sion line costs. The costs in Table 13 .-1 include pipe 1in place, fittings,
valves, special structures, controls, and a nominal allowance for stream, rail-
road, and highway crossings. These costs typically range from $0.01 to $1.00 per
gpd plant capacity.

Treated Water Storage-—-

. Treated water storage facilities should have the capacity to provide for
meeting the varying rate of water demand during the day, fire reserve, and emer-
gency reserve. Storage requirements for the cost analysis below are based on 125
percent of the design capacity of the treatment plant and would furnish a six-
hour emergency supply of water at a maximum day design rate. This capacity of 125
percent of design capacity is a minimum, and where higher factors apply, they
will mean higher costs. :

Treated water storage often 1s provided iIn concrete tanks or above ground
steel tanks. In some cases the storage is built integrally with the plant struc-—
tures and in others it is built as an adjacent but separate structure. Costs will
vary for different capacities, materials of construction, and different storage
configurations. Storage costs may range from $0.06 to $0.40 per gallon plant
capacity. ' '

Metering

A part of the water utility's capital investment may be the purchase and
installation of water meters at customer service connections. Metering serves two
distinct purposes. It may reduce water demands by as much as 25 to 30 percent
by creating an awareness on the part of the users of the relationship between
consumption and cost. It is also necessary for any pricing system other than a
flat rate. ~

The potential cost savings realized by reduced consumption should be consid-
ered and compared to the cost of installing and maintaining water meters at serv-
ice connections. Many communities install meters for' all dwelling wunits. The
average cost to install a meter:and box as part of a new system is estimated at
about $94 per residential service. The cost to install a meter on an existing
service may be as high as $650. The cost to read the meter and prepare a bill on

~a bi-monthly schedule and maintain it in good repair is estimated to be $3 50 to
$4.00 per residential meter per year.

13-7



Fire Protection

Depending on the population served, design of the water system, and method
used to supply required fire flows, a large capital investment by the water
utility may be necessary. This investment requires equitable service charges for
public and private fire protection systems since there are measurable costs and
expenses associated with providing both classes of service. Although there are no
strict rules for allocating these costs, there are two general methods
available:

' Capacity-Ratio Method - This method assumes that fire protection and
general consumption are of equal 1importance and value. The cost of
items of a joint-use nature are shared equally between the two func-